StarTechg.om

Hard-to-find made easy®

Mobile Media Center for Flat-Screen TV -
One-Touch Height Adjustment

STNDMTV70

4
L

FR: Guide de I'utilisateur - fr.startech.com
DE: Bedienungsanleitung - de.startech.com
ES: Guia del usuario - es.startech.com

NL: Gebruiksaanwijzing - nl.startech.com
PT: Guia do usuério - pt.startech.com

IT: Guida per I'uso - it.startech.com

*actual product may vary from photos

For the latest information, technical specifications, and support for

this product, please visi Tech.com/STNDMTV70.

Manual Revision: 09/21/2022



Use of Trademarks, Registered Trademarks, and other Protected Names and Symbols

PHILLIPS® is a registered trademark of Phillips Screw Company in the United States or other
countries.

This manual may make reference to trademarks, registered trademarks, and other
protected names and/or symbols of third-party companies not related in any way to
StarTech.com. Where they occur these references are for illustrative purposes only and do not
represent an endorsement of a product or service by StarTech.com, or an endorsement of the
product(s) to which this manual applies by the third-party company in question. Regardless
of any direct acknowledgement elsewhere in the body of this document, StarTech.com hereby
acknowledges that all trademarks, registered trademarks, service marks, and other protected
names and/or symbols contained in this manual and related documents are the property of
their respective holders.

Staffechy-om

Hard-to-find made easy®

Instruction manual



Warning statements

te gebruiken.

Draai de schroeven niet te strak vast wanneer u dit product in elkaar zet. Als u weerstand voelt tjdens het
top dan.

Read
and use this product.

elkar teinstalleren.

product
or property damage.

Weight capacity of the multimedia shelf: 5 kg (11 1b)
Weight capacity of the camera shelf: 5 kg (11 1b)
Weight capacity of the TV mount: 40 kg (88 Ib)

Lift capacity of the TV mount:8 o 25 kg (1810 55 1b)

kan ondersteunen.

O velligheidsredenen, wanneer u apparatuur toevoegt of verwijdert en het gewicht van de

i product
Donot 2 o
Knen i
When thi duct, the screws. kolom
are tightening the screws 510p tahtening
Gokniek door tegen hetscherm e duvien
equipment without assistance.
Before i
o
quip N
. you ’ig
” TR > TARRORMI TR TR,
whenyouren enis @i THETNTRRLTH SEHTTEE
. n S
injury or property damage. HHTFEL
Tipping ol " 5 NESIELTFEL, —I-USa
cart by pushing on the display: BETABNPEIRAGEND BYET.
v the cat over b RWFAFATEORTEE kg
PAS BRI ESkg
. TR S ORI ok
Varningsmeddelanden
" TR RORTHY T b8-25kg
L  anvand FURINGT 5FROR TRV ST FED, ST RORAT BRI B ENE
produlden EEHLESICLTREL
produkten 4 person AURIE ENTORBEMELTVET. FATRRALEVTFEL,
eler egendom
Vikiopacetmulimeda hyla:Skg FUBLESITIR AU RANT SRS T AR RTO 5 FAR L
Viktkspacitet kamera yla:S kg
R ZABHY TORH T TEBELTOE S, FH G LR CEH I TEREER
Vidkspacitt faste forTV:40 kg ity
il FURICREERYT B AT TEREREIIFDN D RELT FE £1 HlT 5%
L BOBRCARRAHBUTSDRELT T
I ANT BEENTOBARELTTEL
P au THRICIE s
luta skruva & Ricid.
st st it WREBERELTREL,
dtrustaing utan hialp. T a0 L RENTHMIE
w | LRSS e s REOMIAL DI 0SB S R SHOBLEIE
produkten Harar v ikten p carustaingen Som du agger il CEZSRBMEETREL T LERES BT 5.
setil RIS A BRI B B RE CA— MR ENT R, $ e ESAEILTH
—MEBIDTORPBTFEN
miste du olastegen 9o
o bort utrustning och andrar den beastade viden L OB AT BT,
Risk foragrad energi i«
| , irhogsta Wiz Fr2500 TUBHRELTFEL,
o inte
'vagnen genom att trycka pé skarmen. Dichiarazioni di avvertenza
Flytta inte vagnen 6ver kablar eller ojamna ytor.
Innan du borjarfiytta s vagnen, se il tthjuen ir upplést. Leager
e ilzzare questo prodotto
Waarschuwingen
olesion,
Zorg datu it product volgens e nstucties n elkaar et
Portata massima delripiano multimedial: 5 kg
et
en gebrulkt. Portata massima delrpiano per camera: 5 kg
letsl of a0k
materile schade veroorzaken
Portata massima del sollevamento support perTV:6 2 25 kg
Gewichtscapacieit van het multimedia opperviak 5 kg
Gevichtscapaciteit van het bovenste opperviak (voor camera: kg
kg
Geef e

Instruction manual

Staffechy-om

Hard-to-find made easy®



stringono le viti, interrompere [operazione.

fazerajustes na

prodotto e installre le apparecchiature senza assistenza.

Ita. Além disso, ndo mova o
del prodotto. mover o
dosiagg
er per reqolare di N
nuovo il prodotto. Advertencias de uso
Prima di
conel
Enon i a L
spostarl spingendo il display. causar lesiones personales o danos en a propiedad.
Non far passare l carrelo sopra corde, cavi o superfic rregolar Capacidad de carga del estante multimedia: 5 kg
y Capacidad de carga del estante de la cémara: 5 kg
Capacidad de carga del soporte de TV: 40 kg
Avertissements Capacidad de ascensor del soporte deTV: 82 25 kg
Assemblez ce produit conformément aux instructions. pern if b
un aduto
0
assembler et utiliser ce produt.
blessures. Q 4
ou des dommages matéricls. resistencia, no los apriete mas
Capacité de poids de [étagere multimédia 5 kg
Capacité de poids de Iétagére pour caméra: S kg . e
Capacié de poids du support diécran: 40 kg Que pueda soportar el peso del equipo que vaya a nstalar.
‘Capacité de ascenseur poids du support diécran 25 kg
I'utiliser Por
P e g par J producto.
c et
oo :
serrage des vis, cessez de serre. juses dela - e
5 . fi monitor esté en i
les équipements sans aide. desplace el carrito empujando el monitor.
produt, vérfez
to,asegu " 4
& ajuster le produit mover el carrito, asegurese de haber desbloueado las ruedas.
Pour des
é roduit ibwei
4 P Warnhinweise
dese rl
oudajusterla faces 16 Sivousne.
’ Bevor Sie dieses
blesse e Sie sich, dass Sie die Anweisungen verstanden haben.
. " N
i i i rlécran. g
déplacez pas non plus le meuble en poussant sur écran. oder sur Beschadigung des Produkts fihven.
Ne: ) » d
le meuble sur Gewichtskapazitit des Multimedia Fachbodens: 5 kg
Avant de déplacer le meuble, vellez 3 débloquer ls roulettes.
? od Gewichtskapazitat des Kamera Fachbodens: 5 kg
Gewichtskapazitat der TV Halterung: 40 kg
Mensagens de aviso Aufzugskapazitit der TV Halterung: 8 bis 25 kg
< dete
5 montarea in
utilzar este produt. erten
ed: die Schrauber
ferimentos ou danos de propriedade. Anziehen der Schrauben auf Widerstand stofen,stelen Sie das Anziehen ein.
Capacidade de carga de la bandeja multimidia: 5 kg Die Mont Versuchen Sie nicht
ohne Hilfe, dieses Produkt zu montieren und Geréte zu installieren.
Capacidade de carga de a bandeja de camera: 5 kg
vergewissern Siesich, gsgemats
Capacidade de carga de suporte paraTV: 40 kg . die Sie hinzufigen
mochten, ragen kann.
Capacidade de lift de suporte paraTV: 82 25 kg
b
pa
Neujustierung
a enaodeve des Produkts, .
o ” d
aperta os parafusos, are de apertar. enth
Stitze, derntal
ontar ¢ a o kann k
equipamento sem asisténcia.
Kippgefah! sich das Displayn befindet.
20 mesmo. .
< ajustareste
produto, b
tad P

Instruction manual

Staffechy-om

Hard-to-find made easy®



Table of Contents

Warnings i
Introduction 1
Product dimensions 1
Product diagram 2
Technical specifications 3
Package contents 4
Requirements 10
Asssembly 11
Assemble the base 1
Adjust the height of the casters 12
Attach the column to the base 13
Assemble the TV mount 16
Attach the support plate to the column 17
Move the support plate to the lowest position 19
Attach the adapter brackets to a flush mounting surface 21
Attach the adapter brackets to a recessed mounting surface 23
Attach the TV to the column 26
Counterbalance the weight of the TV. 29
Attach the plastic cover 30
Attach the cable clips 32
Install the multimedia shelf 33
Attach the camera shelf 36
Attach the wrench 38

Instruction manual
iii

Staffechy-om

Hard-to-find made easy®



Adjusting the STNDMTV70 39

Change the orientation of the TV. 39
Adjust the angle of the TV 40
Adjust the height of the multimedia shelf. 41
Adjust the height of the camera shelf 42
Lock the vertical position of the TV 43
Technical support 44
Warranty information 44
Staffechy-om

Instruction manual
iv Hard-to-find made easy®



Introduction

Product dimensions

Support plate rotation: 0° to +90°
TV tilt: +5°to -12° 723 mm

min 200 mm to max 600 mm

230 mm
285 mm N
: E§
H H ]
H===n == RIS
R 3 a 3 3
. A 3 22
. g 3 - =y E 3 ;
£ i 0 2
g 3
o~
3
x
3
g
£
£ {290 mm
‘(2 Ll
2 &
£
2
£
£
o
<
£
B —

Staffechy-om

1 Hard-to-find made easy®

Instruction manual



Product diagram

o——— Camera shelf

Connecting plate ———e '
Support plate

{e——— Adapter bracket

ap e——— Crossbar

o———Column

== ——— Multimedia shelf

Right leg

o———Pedal lock

Caster

Staffechy-om

2 Hard-to-find made easy®

Instruction manual



Technical specifications

Unless otherwise indicated, the technical specifications in the table below apply to the
TV.

Type of measurement Measurement

200x200 | 400x300

200x300 | 400x400

VESA mounting hole pattern on the 200x400 | 600x200
TV mount :

300x200 | 600x300

300x300 | 600x400

400x200

Weight capacity of TV mount 40 kg
: (881b.)

8to 25 kg (18to 55 Ib.)

Lift capacity of TV mount Note: If you exceed the lift
capacity, you will require
additional manual force to raise

theTV.
Weight capacity of multimedia shelf 5kg(111b)
Weight capacity of camera shelf 5kg(111b)
. 32"to 75"
Screen size
~
Instruction manual StaFFECb.lom

3 Hard-to-find made easy®



Package contents

Base Left leg

Right leg Left base cover

Right base cover Left support bracket
Qty: One Qty: One
~
Instruction manual Star_l—ecr‘.rom

4 Hard-to-find made easy®



Right support bracket Column cover

Multimedia shelf

Camera shelf

: Connecting plate
Qty: One Qty: One

Staffechy-om

5 Hard-to-find made easy®

Instruction manual



£
£ 9

Plastic cover Cable clips
Qty: One Qty: Three

= oo o cococoses

= T ——

Adapter brackets

End caps Support plate
Qty: Four Qty: One
~
Instruction manual StarTeCh.,OlTl

6 Hard-to-find made easy®



Wrench Hook-and-loop ties
Qty: One Qty: Two

M6x16 mm screws
Qty: Four

Support plate nuts
Qty: Two

Instruction manual

Countersunk screws
Qty: Three

Staffechy-om

Hard-to-find made easy®



Ue m im
R

M4x6 mm screws M6x8 mm screws
Qty: Two Qty: Six

M6x14 mm screws M8x25 mm screws
Qty: Ten Qty: Four

S & S S
S S
Washers Shelf spacers
Qty: Four Qty: Four
~
Instruction manual StarTeCh.,OlTl

8 Hard-to-find made easy®



Hex key Caster wrench
Qty: One Qty: One
M5x14 mm screws M6x14 mm screws
Qty: Four Qty: Four
M6x30 mm screws M8x30 mm screws
Qty: Four Qty: Four

Staffechy-om

9 Hard-to-find made easy®

Instruction manual



EoEn

EDEn
M8x50 mm screws TV washers
Qty: Four Qty: Four

DOOO  0Je e o)
DO 0000

Small spacers Large spacers
Qty: Eight Qty: Eight

Instruction manual
Qty: One

Requirements

« ATV compatible with the following VESA mounting holes patterns: 200x200,
200x300, 200x400, 300x200, 300x300, 400x200, 400x300, 400x400, 600x200,
600x300, 600x400

« APhillips™ type screwdriver
Requirements are subject to change. For the latest requirements, please visit

www.StarTech.com/STNDMTV70.
Staffechy-om

10 Hard-to-find made easy®

Instruction manual



Asssembly

Warning! Assembling this product requires multiple people. DO NOT attempt to
assemble this product and install equipment without assistance.

Assemble the base

1. Insert the base into the left leg, aligning the holes in the base with the holes in the
left leg.

2. Insert two M6x16 mm screws through the left leg and into the base.
3. Use the hex key to tighten the M6x16 mm screws.
4. Repeat steps 1 to 3 to attach the right leg. (figure 1)

figure 1

Left leg

Right leg

M6x16 mm screw &

Staffechy-om

11 Hard-to-find made easy®

Instruction manual



Adjust the height of the casters

You can adjust the height of each of the four casters so that the casters are balanced
and the assembly doesn’t rock.

1. Use the caster wrench to loosen the nuts above the casters.

2. Rotate the casters counterclockwise or clockwise to raise or lower the casters to the
desired height.

3. Use the caster wrench to tighten the nuts. (figure 2)

figure 2

Caster

Staffechy-om

12 Hard-to-find made easy®

Instruction manual



Attach the column to the base
1. Snap the column cover onto the top of the column. (figure 3)

figure 3 2 e——— Column cover

¥

o———— Column

2. Press the pedal locks down on each of the casters to lock them in place and prevent
the legs from moving as you attach the column. (figure 4)

figure 4

Caster  lock

Staffechy-om

13 Hard-to-find made easy®

Instruction manual



3. Line up the holes in the bottom of the column with the holes in the base.

4. While another person holds the column upright, insert the four M8x25 mm screws
through the base and into the column.

5. Use the hex key to tighten the M8x25 mm screws. (figure 5)

figure 5

Staffechy-om

Instruction manual
14 Hard-to-find made easy®



6. Snap the left base cover and the right base cover onto the base and legs. (figure 6)

figure 6

Left bas
cover

StarTechy:0m

15 Hard-to-find made easy®



Assemble the TV mount

1. Slide the crossbars through the top and bottom openings in the support plate.
(figure 7)

figure7 Crossbar

Support plate

2. Position the crossbars so that they are centered on the support plate and the holes
on the crossbars are aligned with the holes in the support plate.

3. Insert four of the M6x14 mm screws through the crossbars and into the support
plate. (figure 8)

4. Use a Phillips type screwdriver to tighten the M6x14 mm screws.

figure 8
Crossbar Support plate /
2o — 020
m — 0= CD

M6x14 mm screw

Screwdriver

Instruction manual Star_l—ech.r:om

16 Hard-to-find made easy®



5. Snap an end cap onto each of the four ends of the crossbars. (figure 9)

figure 9
Crossbar End cap

|

= | === "J E

@
—oc=2020 | = ‘
o @ = D

=1 == o“’_l @
0 w

—oc—020 |
o @

Attach the support plate to the column

1. Lift up the support plate and hook the top of the support plate onto the protrusion
and the studs on the column. (figure 10)

figure 10
o\ ‘
1T 0]
) 9”.” 0
® [
o
Protrusion D
0]
[ M
Stud

Support plate

Column——e

Staffechy-om

17 Hard-to-find made easy®

Instruction manual



2. Place the support plate nuts over the studs on the column and use your fingers to
tighten the support plate nuts.

3. Use the wrench to finish tightening the support plate nuts. (figure 17)

— é:%;
o 5]
°

figure 11

=o=
\ ]
\ [ — Support plate nut
Wrench A—c O Column
~
Instruction manual StarTeCh.,OFn

18 Hard-to-find made easy®



Move the support plate to the lowest position

When the spring-loaded pin is positioned in one of the holes in the side of the spool at
the bottom of the column, the vertical position of the TV is locked and you can’t move
the TV up or down the column. (figure 12)

If you pull the pin out of the spool and turn it to the unlocked position (figure 12), the
TV is no longer locked in place and can be moved up or down the column.

Caution! You should avoid leaving the pin in the unlocked position.

Warning! Exercise caution when you pull the pin out of the spool and turn it to the
unlocked position. The weight of the TV or support plate may not be counterbalanced
and could free fall down the column or spring upwards, resulting in damage to the TV
or support plate, or personal injury.

figure 12

Locked

Pin

Pin

Staffechy-om

Instruction manual
19 Hard-to-find made easy®



1. To unlock the vertical position of the support plate, at the bottom of the column,
next to the spool, pull the pin out and turn it to the unlocked position. (figure 13)

figure 13

2. Pull the support plate and adapter brackets down until they are at the bottom of the
column.
3. Pull the pin and turn it to the locked position.

4. To make sure that the pin is properly aligned in one of the holes, pull up or push
down on the support plate. You may hear a clicking sound as the spring-loaded pin
goes into the hole and prevents the spool from rotating.

Caution! If the pin is misaligned and isn't fully inserted into one of the holes on the
spool, the vertical position isn't locked and the TV could free fall down the column or
spring upwards, resulting in damage to the TV or personal injury.

When the pin is aligned in one of the holes and the support plate is locked in place, it
shouldn't move if you pull up or push down on it.

Staffechy-om

20 Hard-to-find made easy®

Instruction manual



Attach the adapter brackets to a flush mounting surface
To accommodate different TV designs, the STNDMTV70 comes with five sets of screws
of different lengths and diameters, TV washers with two hole sizes, and two sizes of
spacers.

Warning! Make sure that the weight of the TV doesn’t exceed the weight capacity

of this product. If you exceed the weight capacity, you might experience personal
injury or damage to the product. This product can support the following weight: 40
kg (88 Ib.) when the lift mechanism is locked or 8 to 25 kg (18 to 55 Ib.) when the lift
mechanismis in use.

1. To select the combination of mounting hardware that you need to use to attach the
adapter brackets to the TV, complete the following:

- Determine the depth of the mounting holes on the TV.
« Determine the diameter of the mounting holes on the TV.

Note: If you're using a TV with a flush mounting surface, you don’t need to use any of
the provided spacers.

2. Position the adapter brackets so that the hooks on the adapter brackets are pointed
towards the bottom of the TV and are aligned with the mounting holes on the back
of the TV.

3. Depending on the screw size that you're using, place the TV washers so that either
the small or large holes are positioned over the adapter brackets.

4. Insert the M5x14 mm screws or the M6x14 mm screws through the TV washers,
adapter brackets, and into the back of the TV.

5. Use a Phillips type screwdriver to tighten the screws. (figure 14)

Warning! Do not over-tighten the screws. If you encounter resistance while you're
tightening the screws, stop tightening. Failure to do so could result in damage to
theTV.

Staffechy-om

21 Hard-to-find made easy®

Instruction manual



figure 14

M5x14 mm screw
M6x14 mm screw

TV washer

Adapter bracket

StarTechy:0m

22 Hard-to-find made easy®

Instruction manual



Attach the adapter brackets to a recessed mounting surface

To accommodate different TV designs, the STNDMTV70 comes with five sets of screws
of different lengths and diameters, TV washers with two hole sizes, and two sizes of
spacers.

Warning! Make sure that the weight of the TV doesn't exceed the weight capacity of
this product. If you exceed the weight capacity, you might experience personal injury
or damage to the product. This product can support the following weight: 40 kg (88 Ib.)
when the lift mechanism is locked or 8 to 25 kg (18 to 55 Ib.) when the lift mechanism
isin use.

1. To select the combination of mounting hardware that you need to use to attach the
adapter brackets to the TV, complete the following:

« Determine the depth of the mounting holes on the TV.
« Determine the diameter of the mounting holes on the TV.

2. Consult the images below and on the next page to see the different hardware
combinations available, and select the one that works best with the TV.

M6x30 mm screw M8x30 mm screw
combined with

s
= [

2 small spacers 1 small spacer 1 large spacer

or

N @
1 large spacer
M8x50 mm hardware combinations are illustrated on the next page

Staffechy-om

23 Hard-to-find made easy®

Instruction manual



M8x50 mm

puwy

combined with

- =
1 small spacer
2 large spacers p 2 small spacers
2 large spacers 2 large spacers

3. Position the adapter brackets so that the hooks on the adapter brackets are pointed
towards the bottom of the TV and are aligned with the mounting holes on the back
of the TV.

4. Depending on the screw size that you're using, place the TV washers so that either
the small or large holes are positioned over the adapter brackets.

5. Insert the M6x30 mm screws, M8x30 mm screws, or the M8x50 mm screws through
the TV washers, adapter brackets, spacers, and into the back of the TV.

6. Use a Phillips type screwdriver to tighten the screws. (figure 15)

Warning! Do not over-tighten the screws. If you encounter resistance while you're
tightening the screws, stop tightening. Failure to do so could result in damage to
theTV.

Staffechy-om

24 Hard-to-find made easy®

Instruction manual



figure 15

vilg x g 5 | A

M6x30 mm screw
M8x30 mm screw
M8x50 mm screw

TV washer

Staffechy-om

25 Hard-to-find made easy®

Instruction manual



Attach the TV to the column

Warning! Attaching the TV requires multiple people. Do not attempt to complete this
task by yourself.

Warning! Make sure that you move the support plate to the lowest position on the
column before you attach the TV. For more information, see the “Move the support
plate to the lowest position” section.

1. If you haven't done so already, press the pedal locks down on each of the casters to
prevent the legs from moving as you attach the TV to the column.

2. With a person holding each side of the TV, carefully lift up the TV and hook the
adapter brackets over the crossbars. (figure 16)

figure 16

Adapter bracket

Crossbar

Staffechy-om

26 Hard-to-find made easy®

Instruction manual



3. Center the TV on the crossbars, and insert four M6x14 mm screws through the
crossbars and into the adapter brackets. (figure 17)

4. Use a Phillips type screwdriver to tighten the M6x14 mm screws.

figure 17

Adapter bracket

Crossbar

M6x14 mm screw

Staffechy-om

27 Hard-to-find made easy®

Instruction manual



5. To secure the TV in the landscape position, insert two of the M6x8 mm screws into
the support plate and use a Phillips type screwdriver to tighten the screws.
(figure 18)
To move the TV into portrait orientation, see the “Change the orientation of the TV”
section.

figure 18

M6x8 mm M6x8 mm
screw
screw
~
Instruction manual StarTeCh.,OlTl

28 Hard-to-find made easy®



Counterbalance the weight of the TV

When you add a TV to the STNDMTV70, you need to adjust the lift capacity of the TV
cart to support the weight of the TV. If the lift capacity of the STNDMTV70 isn't set
correctly, when you let go of the TV, it could free fall down the column or move up the
column unaided, resulting in damage to the TV or personal injury.

Warning! Counterbalancing the weight of the TV requires multiple people. Do not
attempt to complete this task by yourself.

1. At the bottom of the column, pull the pin out of the spool and turn it to the
unlocked position.

2. Move the TV up the column a short distance and loosen your hold on the TV to see if
it remains stationary. Based on what you observe, do one of the following:

If the TV rises up the column, use the wrench to turn the knob near the
spool clockwise. (figure 19)

If the TV falls down the column, use the wrench to turn the knob near the
spool counterclockwise. (figure 19)

Warning! If you encounter resistance when you turn the knob, stop turning it. If you
continue to turn the knob, you may damage the TV cart.

Note: To counterbalance the weight of the TV, you may need to turn the knob near the
spool up to 80 full revolutions.

figure 19 0 0

SDOOI H
Wrench

Staffechy-om

29 Hard-to-find made easy®

Instruction manual



3. Repeat step 2 until the weight of the TV is counterbalanced.

Note: When the weight of the TV is properly counterbalanced, the TV will remain
stationary on the column when you loosen your hold on it, and you will be able to
move the TV up or down the column with minimal effort.

4. When the weight of the TV is counterbalanced, move the TV to the desired height.
5. Pull the pin and turn it to the locked position.

6. To make sure that the pin is properly aligned in one of the holes in the spool, pull
up or push down on the TV. You may hear a clicking sound as the spring-loaded pin
goes into a hole and prevents the spool from rotating.

When the pin is aligned in one of the holes and the TV is locked in a vertical position,
the TV shouldn’t move when you pull up or push down on it.

Caution! If the pin is misaligned and isn't fully inserted into one of the holes on the
spool, the vertical position isn't locked and the TV could free fall down the column or
spring upwards, resulting in damage to the TV or personal injury.

Warning! The degree of the lift strength that you set the STNDMTV70 to depends
upon the weight of the TV. Every time that you take a TV off of the STNDMTV70 and
add a different TV, you must counterbalance the weight of the TV again.

Attach the plastic cover

Caution! Exercise caution when you assemble the plastic cover because the tabs on
the plastic cover can be broken off easily if you use excess force during assembly.

1. Carefully separate the two halves of the plastic cover. (figure 20)

figure 20
Tab
@
Instruction manual StarTeCh.cc)m

30 Hard-to-find made easy®



2. Place the two halves of the plastic cover around the spool and snap the two sides
together.

3. Move the assembled plastic cover in towards the column and carefully hook the
tabs on the top of the plastic cover into the slots on the column.

4. Press the plastic cover down towards the base and snap the tabs on the plastic
cover into the holes on the column and the base. (figure 27)

figure 21

Staffechy-om

31 Hard-to-find made easy®

Instruction manual



Attach the cable clips

1. Remove the backing from the cable clips.

2. Attach the cable clips along the column.

3. Route the cables down the column and through the cable clips.
4. Snap the cable clips closed. (figure 22)

figure 22

Cable clip

Staffechy-om

32 Hard-to-find made easy®

Instruction manual



Install the multimedia shelf

1. Place the shelf spacers over the projections on the underside of the multimedia
shelf.

2. Position the right and left support brackets over the washers so that the holes are
aligned and the scalloped edges of the adapter brackets are pointed towards the
outside edges of the multimedia shelf.

3. Place the washers over the holes in the adapter brackets, and insert the M6x8 mm
screws through the washers, adapter brackets, and into the projections on the
multimedia shelf.

4. Use a Phillips type screwdriver to tighten the M6x8 mm screws. (figure 23)

figure 23

M6x8 mm screw

¥

[ $O—Washer

Projections

Multimedia shelf

Instruction manual StaﬁECh.com

33 Hard-to-find made easy®



5. Turn the knob on the shelf bracket counterclockwise to loosen it.

6. Move the shelf bracket to the height that you want the multimedia shelf to be at,
and turn the knob clockwise to tighten it. (figure 24)

figure 24

Shelf bracket

Knob

Staffechy-om

34 Hard-to-find made easy®

Instruction manual



7. Hook the multimedia shelf over the screws in the shelf bracket and slide the
multimedia shelf downwards.

8. Insert two M6x14 mm screws into the multimedia shelf and into the shelf bracket.
9. Use a Phillips type screwdriver to tighten all four of the M6x14 mm screws. (figure 25)

o

Staffechy-om

35 Hard-to-find made easy®

Instruction manual



Attach the camera shelf

1. Line up the holes on the camera shelf with the holes on the end of the connecting
plate.

2. Insert the three countersunk screws through the top of the camera shelf and into
the connecting plate.

3. Use a Phillips type screwdriver to tighten the countersunk screws. (figure 26)

figure 26

Countersunk screw

Camera shelf

Connecting plate ——

7
4. Insert the two M4x6 mm screws into the camera shelf and into the side of the
connecting plate. (figure 27)

5. Use a Phillips type screwdriver to tighten the screws in place.

figure 27

M4x6 mm screw

Camera shelf

Connecting plate ——

Staffechy-om

36 Hard-to-find made easy®

Instruction manual



6. Determine the height that you want the camera shelf to be at and line it up with the
mounting slots on the back of the column.

7. Insert the two M6x25 mm screws through the connecting plate and into the
column. (figure 28)

8. Use a Phillips type screwdriver to tighten the screws in place.

figure 28

Connecting plate

M6x25 mm screw

Instruction manual StarTeCh.':OFn

37 Hard-to-find made easy®



Attach the wrench

1. Thread the two hook-and-loop ties through the hole in one of the support brackets
under the multimedia shelf.

2. Hold the wrench against the support bracket and wrap the hook-and-loop ties
around the wrench. (figure 29)

figure 29

i

E é>o—Multimedia shelf

e ad/’

T Wrench

Staffechy-om

38 Hard-to-find made easy®

Instruction manual



Adjusting the STNDMTV70

Change the orientation of the TV
You can position the TV in either landscape or portrait orientation on the STNDMTV70.

1. To display the TV in portrait orientation, if present, remove the two M6x8 mm screws
from the back of the support plate.

2. Rotate the TV 90° clockwise.

3. Reinsert the M6x8 mm screws you removed in step 1, and use a Phillips type
screwdriver to tighten them. (figure 30)

. m

M6x8 mm M6x8 mm
screw screw

] ~O— e — N —————————{

Staffechy-om

Instruction manual
39 Hard-to-find made easy®



Adjust the angle of the TV

1. Turn the knobs on either side of the support plate counterclockwise to loosen them.
2. Push or pull the top or bottom of the TV to adjust the angle of the TV.

3. Turn the knobs on either side of the support plate clockwise to tighten them.

(figure 31)
figure 31
(+5° Knob
12007 | o=
~
Instruction manual Star_l—ecr‘.—om

40 Hard-to-find made easy®



Instruction manual

Adjust the height of the multimedia shelf

1. Under the multimedia shelf, turn the knob counterclockwise.

2. Move the multimedia shelf to the desired height, and turn the knob clockwise to
tighten it into place. (figure 32)

figure 32

Staffechy-om

Hard-to-find made easy®



Adjust the height of the camera shelf
1. Loosen the two M6x25 mm screws attaching the connecting plate to the column.

2. Move the connecting plate to the desired height, and use a Phillips type screwdriver
to tighten the M6x25 mm screws into place. (figure 33)

figure 33

e———Connecting plate

Staffechy-om

Instruction manual
42 Hard-to-find made easy®



Lock the vertical position of the TV

When the TV is at the height that you want it to be at, you should lock the vertical
position of the TV to prevent the TV from moving up or down the column.

Warning! Exercise caution when you pull the pin out of the spool and turn it to the
unlocked position. The weight of the TV may not be counterbalanced and the TV could
free fall down the column or spring upwards, resulting in damage to the TV or personal
injury.

1. Pull the pin out of the spool and turn it to the unlocked position.
. If necessary, adjust the height of the TV.
. Pull the pin and turn it to the locked position.

A wN

. To make sure that the pin is properly aligned in one of the holes in the spool, pull
up or push down on the TV. You may hear a clicking sound as the spring-loaded pin
goes into the hole and prevents the spool from rotating.

When the pin is aligned in one of the holes and the TV is locked in a vertical position,
the TV shouldn’t move when you pull up or push down on it.

Caution! If the pin is misaligned and isn't fully inserted into one of the holes on the
spool, the vertical position isn’t locked and the TV could free fall down the column or
spring upwards, resulting in damage to the TV or personal injury.

5. Close the door on the plastic cover.

Staffechy-om

43 Hard-to-find made easy®

Instruction manual



Technical support

StarTech.com’s lifetime technical support is an integral part of our commitment to
provide industry-leading solutions. If you ever need help with your product, visit
www.startech.com/support and access our comprehensive selection of online tools,
documentation, and downloads.

For the latest drivers/software, please visit www.startech.com/downloads

Warranty information
This product is backed by a five-year warranty.

StarTech.com warrants its products against defects in materials and workmanship
for the periods noted, following the initial date of purchase. During this period,
the products may be returned for repair, or replacement with equivalent
products at our discretion. The warranty covers parts and labor costs only.
StarTech.com does not warrant its products from defects or damages arising from
misuse, abuse, alteration, or normal wear and tear.

Limitation of liability

In no event shall the liability of StarTech.com Ltd. and StarTech.com USA LLP (or their
officers, directors, employees or agents) for any damages (whether direct or indirect,
special, punitive, incidental, consequential, or otherwise), loss of profits, loss of business,
or any pecuniary loss, arising out of or related to the use of the product exceed the
actual price paid for the product. Some states do not allow the exclusion or limitation
of incidental or consequential damages. If such laws apply, the limitations or exclusions
contained in this statement may not apply to you.

Staffechy-om

44 Hard-to-find made easy®

Instruction manual



StarTechg:om

Hard-to-find made easy

Hard-to-find made easy. At StarTech.com, that isn’t a slogan.
It’s a promise.
StarTech.com is your one-stop source for every connectivity part you need. From

the latest technology to legacy products — and all the parts that bridge the old
and new — we can help you find the parts that connect your solutions.

We make it easy to locate the parts, and we quickly deliver them wherever they
need to go. Just talk to one of our tech advisors or visit our website. You'll be
connected to the products you need in no time.

Visit www.startech.com for complete information on all StarTech.com products
and to access exclusive resources and time-saving tools.

StarTech.com is an 1SO 9001 registered manufacturer of connectivity and
technology parts since 1985 with operations around the world.

Reviews

Share your experiences using StarTech.com products, including product
applications and setup, what you love about the products, and areas for
improvement.

StarTech.com Ltd. StarTech.com LLP  StarTech.comLtd. StarTech.com

45 Artisans 4490 South Unit B, Pinnacle 15 Ltd.

Crescent Hamilton Road Gowerton Road Siriusdreef 17-27
London, Ontario Groveport, Ohio Brackmills, 2132 WT

N5V 5E9 43125 Northampton Hoofddorp
Canada USA. NN4 7BW The Netherlands

United Kingdom

FR: fr.startech.com ES: es.startech.com IT: it.startech.com
DE: de.startech.com NL: nl.startech.com JP: jp.startech.com

To view manuals, videos, drivers, downloads, technical drawings, and more visit www.startech.com/support




